250 DUKE, orange - B.D. 2025 <2025><RW><F4202Y1>

AIR FILTER
68453
Pos Part Number Description Additional Text Quantity
1 96306001000 BOX ASSEMBLY FILTER AIR 1.00
2 96306015000 ELEMENT FILTER AIR 1.00
3 96306090000 SEAL COVER SIDE 1.00
4 96306003010 COVER SIDE 1.00
5 J900000601607 SCREW SOCKET M6X1 6.00
6 96306017000 BRACKET FILTER AIR 1.00
7 90141071000 TMAP-SENSOR 1.00
8 96307030010 bracket purge valve 1.00
9 96206026000 Air boot 1.00
10 96306041000 GROMMET DUCT 1.00
11 96330087001 CLAMP 2.00
12 96330087020 drain pipe 1.00
13 90106000001 PLUG DRAINAGE 1.00
14 90130087001 HOSE CLAMP 3.00
15 96330087010 oil pipe 1.00
16 94041002010 Hose clamp 1.00
18 J690000720000 WASHER PLAIN 2.00
19 90106001007 SILENT BLOCK AIRFILTER 3.00
20 J900000601002 BOLT SOCKET M6X1 2.00
21 J690000620000 WASHER PLAIN 2.00
22 93006001080 Damping rubber 1.00
23 J031060103 Lens head screw M6X10 2.00
24 J650002201401 GROMMET 1.00
25 90607017000 CLAMP 16MM 1.00
26 96236082000 Vent hose 1.00




27 96306040000 DUCT INTAKE 1.00
28 93008084010 Range change metal nut M6 2.00
29 J900000601206 Allen head screw M6x12 only for heavy duty model 4.00




